N\ \

Fie==

NS

FCC Test Report

Report No: FCS202008046W03
Issued for

Shenzhen Mediafly Technology CO.,LTD

1F A bldg ,weixing Tech-park 268-3 Baoshi Road Shuitian community
Shiyan St Shenzhen China

Product Name: Tablet PC
Brand Name: haovm
Model Name: P20
Series Model: NA
FCC ID: 2ASQ8-P20
Issued By: Flux Compliance Service Laboratory
Add: Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road
Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901  Fax:769-27280901  http://www.FCS-lab.com




Applicant’s Name.................... :
AJAress ......coccvveviiiieeeeeien. :

Manufacture's Name............... :

AdAress ....oovvveeeieeeiieeee :

Product Description

Product Name ......ccooovvvvvvreens :

Model Name ........ccoovvevveneeen, :
Series Model .....ccooevvveeeevennnnnn. :

Test Standards .......ccooeeevevnnnn. :

Test Procedure.......ccccooeveunen... :

Page 2 of 86 Report No.: FCS202008046W03

TEST RESULT CERTIFICATION

Shenzhen Mediafly Technology CO.,LTD

1F A bldg ,weixing Tech-park 268-3 Baoshi Road Shuitian
community Shiyan St Shenzhen China

Shenzhen Mediafly Technology CO.,LTD

1F A bldg ,weixing Tech-park 268-3 Baoshi Road Shuitian
community Shiyan St Shenzhen China

Tablet PC
P20
NA

CFR 47 FCC Part15E section 15.407

ANSI|C63.10-2013
KDB 789033 D02 General UNII Test procedures New Rules 02
KDB558074 D01 Meas Guidance v05

This device described above has been tested by Flux Compliance Service Laboratory, the test
results show that the equipment under test (EUT) is in compliance with the FCC requirements. And it
is applicable only to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of Flux Compliance
Service Laboratory, this document may be altered or revised by Flux Compliance Service
Laboratory, personal only, and shall be noted in the revision of the document..

Date of TeSt....uvvvvieriiiieeieieeennnn, :

Date (s) of performance of tests : 01 Sep. 2020 to 17 Sep. 2020

Date of ISSUE .....coevvvveieieeieeennn, :

Test Result........eveveeeeiiieae, :
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Reviewed by

Approved by

Flux Compliance Service Laboratory

17 Sep. 2020
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1. SUMMARY OF TEST RESULTS
Test procedures according to the technical standards:

Standard
Section Test ltem Judgment Remark
6/26db Bandwidth and 99%
FCC 15.407 (e) _ PASS -
Bandwidth
FCC 15.407 (a) Maximum Conducted Output Power PASS --
FCC 15.407 (a) Power Spectral Density PASS --
FCC 15.407 () Frequency Stability Measurement PASS

FCC 15.407 (a) o _ _
Emissions in restricted frequency

FCC 15.209 PASS
bands
FCC 15.205
FCC 15.407 (a)

FCC 15.209 Band Edge Compliance PASS

FCC 15.205

FCC 15.207 Power Line Conducted Emission PASS

FCC 15.203 Antenna requirement PASS --

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http:/Awww.FCS-lab.com
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1.1 TEST FACTORY

Company Name: Flux Compliance Service Laboratory

Address: Room 105 FIc_;or Bao hao T(_achnology Building 1 NO.15 Gong ye
West Road Hi-Tech Industrial, Song shan lake Dongguan

Telephone: +86-769-27280901

Fax: +86-769-27280901

FCC Test Firm Registration Number: 514908
Designation number: CN0127
A2L A accreditation number: 5545.01

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y +U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

No. ltem Uncertainty
1 RF output power, conducted +0.71dB
2 Unwanted Emissions, conducted +2.988 dB
3 Conducted Emission (9KHz-150KHz) +4.13 dB
4 Conducted Emission (150KHz-30MHz) +4.74 dB
5 All emissions,radiated(<1G) 30MHz-1000MHz +5.2dB
6 All emissions,radiated 1GHz -18GHz +4.66 dB
7 All emissions,radiated 18GHz -40GHz +4.31 dB

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901  http:/Mvww.FCS-lab.com
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2. GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF THE EUT

Product Name Tablet PC

Trade Name haovm

Model Name P20

Series Model NA

Model Difference NA

Channel List Please refer to the Note 2.2.
I[EEE 802.11a/n/ac(HT20):

Operation frequency U-NII-1 5150MHz ~5250MHZ
U-NII-3 5725MHZ-5850 MHz

Nurmber of ch | 5150MHz ~5250MHZ  (7CH)

UmBber or channe 5725MHZ-5850 MHz ~ (8CH)
Modulation: OFDM
Power supply DC 5V by adapter

Hardware version number V1.0

Software version number V1.0

Sample type Protable equipment

Connecting /O Port(s) Please refer to the User's Manual

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the
User's Manual.

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http:/Awww.FCS-lab.com
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2.
U-NII-1 (5.15-5.25GHz)
channel Frequency(MHz) channel Frequency(MHz)
36 5180 38 5190
40 5200 42 5210
44 5220 46 5230
48 5240

U-NII-3 (5.725-5.85GHz)

channel Frequency(MHz) channel Frequency(MHz)
149 5745 151 5755
153 5765 155 5775
157 5785 159 5795
161 5805 165 5825

3. Table for Filed Antenna

Ant. Brand '\Nﬂggﬂ Antenna Type [Connector| Gain (dBi) NOTE
1 meidifei TZSB%%ZOOM PIFAantenna N/A 1.0B dBi | Antenna

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901  http:/Mvww.FCS-lab.com
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2.2 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

During testing channel & power controlling software provided by the customer was used to control
the operating channel as well as the output power level. The RF output power selection is for the
setting of RF output power expected by the customer and is going to be fixed on the firmware of
the final end product.

Block diagram of EUT configuration for test

EUT

Test software: the QAtool-D
The test softeware was used to control EUT work in continuous TX mode, and select test channel,
Wireless mode as below table

For 802.11a/n/ac(HT20)

U-NII-1
channel Frequency(MHz) channel Frequency(MHz)
36 5180 40 5200
43 5240
U-NII-3
channel Frequency(MHz) channel Frequency(MHz)
149 5745 157 5785
165 5825

For 802.11n/ac(HT40)

U-NII-1
channel Frequency(MHz) channel Frequency(MHz)
38 5190 46 5230
U-NII-3
channel Frequency(MHz) channel Frequency(MHz)
151 5755 159 5795

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901  http:/Mvww.FCS-lab.com
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For 802.11ac(HT80)

U-NII-1
channel Frequency(MHz) channel Frequency(MHz)
42 5210
U-NII-3
channel Frequency(MHz) channel Frequency(MHz)
155 5775

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901
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2.3 DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.

Necessary accessories

ltem Equipment Mfr/Brand Model/Type No. Sﬁgal Note
This adapter
1 Adapter HWCS HWCSV3 NA only test for
this report.
Support units
: Serial
ltem Equipment Mfr/Brand Model/Type No. NoO Note
Note:

(1)
(2)

3)

The support equipment was authorized by Declaration of Confirmation.

For detachable type /O cable should be specified the length in cm in TLengths column.

“YES” is means “shielded” “with core”; “NO” is means “unshielded” “without core”.

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901  http:/Mvww.FCS-lab.com
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2.4 EQUIPMENTS LIST

Radiation Test equipment

Report No.: FCS202008046W03

Kind of Equipment Manufacturer Type No. Company No. |Last calibration [Calibrated until
EMI Test Receiver R&S ESRP 3 FCS-E001 2019.10.09 2020.10.10
Signal Analyzer R&S FSV40-N FCS-E012 2019.10.09 2020.10.10
Active loop Antenna ZHINAN ZN30900C FCS-E013 2019.10.09 2020.10.10
Bilog Antenna SCHWARZBECK VULB 9168 FCS-E002 2019.10.26 2020.10.25
Horn Antenna SCHWARZBECK BBHA 9120D FCS-E003 2019.10.03 2020.10.02
SHF-EHF Horn
Antenna (18G-40GHz) A-INFO LB-180400-KF FCS-E018 2019.10.09 2020.10.10
Pre-Am p"L"Za;(O'lM 3G EMCI EM330N FCS-E004 | 2019.05.31 | 2020.05.30
Pre-Amplifier
(1G-18GHz) N/A TSAMP-0518SE FCS-E014 2019.10.03 2020.10.02
Pre-Amplifier
(18G-40GHz) TERA-MW TRLA-0400 FCS-E019 2019.10.08 2020.10.07
Temperature & HTC-1 victor FCS-E005 | 2019.10.03 | 2020.10.02
Humidity
Conduction Test equipment
Kind of Equipment Manufacturer Type No. Company No. | Last calibration | Calibrated until
EMI Test Receiver R&S ESPI FCS-E020 2019.10.03 2020.10.02
LISN R&S ENV216 FCS-E007 2019.10.03 2020.10.02
LISN ETS 3810/2NM FCS-E009 2019.10.15 2020.10.14
Temperature & )
o HTC-1 victor FCS-E008 2019.10.03 2020.10.02
Humidity
RF Connected Test
Kind of Equipment Manufacturer Type No. Company No. | Last calibration | Calibrated until
MXA SIGNAL Keysight N9020A FCS-E015 2019.10.02 2020.10.01
Analyzer
Spectrum Analyzer Agilent E4447A MY50180039 2019.11.08 2020.11.07
Spectrum Analyzer R&S FSV-40 101499 2019.10.10 2020.10.09

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901
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3. 26dB Bandwidth, 6dB Bandwidth and 99% Bandwidth

3.1 Limit
FCC Part15, Subpart E
- Frequency Range
Test Item Limit (MHz)
26 dB Bandwidth 5150-5250
26 dB Bandwidth 5250-5350
. ForFCC.5470-5725
Bandwidth 26 dB Bandwidth For IC:5470-5600
5650-5725
Minimum 500kHz 6dB Bandwidth 57255850

3.2 Test Procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

Center Frequency The centre frequency of the channel under test
Detector Peak
RBW For 6dB Bandwidth: RBW=100kHz

For 26dB Bandwidth: approximately 1% of the emission bandwidth.
For 6dB Bandwidth: VBW=300kHz

VBW For 26dB Bandwidth: >3RBW
Trace Max hold
Sweep Auto couple

(2) Allow the trace to stabilize, measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower frequencies) that
are attenuated by 26dB and 6dB relative to the maximum level measured in the fundamental

emission.

3.3 Test setup

]

Spectrum Anabyzer EUT

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http:/Awww.FCS-lab.com
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3.4 Test results

Band Operation 26 dB Bandwidth (MHz) 99% Bandwidth (MHz)
mode Low Middle High Low Middle High
802.11a 21.23 21.08 21.08 16.561 16.557 16.559
802.11n(HT20) 21.30 21.55 21.38 17.813 17.817 17.758
802.11n(HT40) 39.55 / 39.36 36.336 / 36.366
YN 802.11ac(HT20) 21.37 21.40 21.39 17.835 17.812 17.831
802.11ac(HT40) 40.34 / 39.49 36.521 / 36.507
802.11ac(HT80) 80.98 / / 75.731 / /
Band Operation 6 dB Bandwidth (MHz)
mode Low Middle High
802.11a 16.47 16.50 16.49
802.11n(HT20) 16.30 15.89 15.09
802.11n(HT40) 36.01 / 35.70
U-NII-3
802.11ac(HT20) 16.30 16.90 15.30
802.11ac(HT40) 36.29 / 35.72
802.11ac(HT80) 75.04 / /

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901  http:/Mvww.FCS-lab.com
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3.5 Original Test Data

P
Center Freq

#Res BW 220 kHz

Occupied Bandwidth

U-

NIl-1 11a Low CH 5180MHZ

Center Freq: 5160000000 GHz Radia Std: Note

Trig: Free Run Ay gHeld:> 10110
Radio Device: BTS

Span 30 MHz
#VBW 680 kHz Sweep 1ms

Total Power 17.4 dBm

16.561 MHz

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

OBW Power
xdB

110.43 kHz
21.23 MHz

WEG 23 Query INTERRUPTED

Center Freq

Ref Offset 05 dB

U-NII-1 11a Middle CH 5200MHZ

{Pratelype - Limited Sabe Allewed)
Radio 5td: Nene

Center Freq: 5200000000 GHz
:BTS

 Trig: Free Run AwglHeld:> 1010
HIF Gain:Law #itten: 30 dB

Radio D

Ref 20.50 dBm _

Span 30 MHz
#H/BW 620 Sweep 1ms

Total Power

Occupied Bandwidth

16.557 MHz

Transmit Freq Error

x dB Bandwidth

99.00 %
-26.00 dB

OBW Power
x dB

124.56 kHz
21.08 MHz

We5 (3 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-1 11a High CH 5240MHZ

T Agilent Spectr um hnalyzer - Decupled BW {Protalype - Limited Sale Allewed)
£ FL RF 18 A SEMNSE:IN ALIGHALIT O
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None
~— Trig: Free Run AvglHold:» 10110
#Atren: 30 dB Radis Device: BTS

HIFGain:Low

R t 0.6 dB
Ref 20,50 dBm _

Span 30 MHz
#EBW 630 kHz Sweep 1ms

#Res BW 220 kHz
18.2 dBm

Occupied Bandwidth Total Power
16.559 MHz

122.42 kHz OBW Power
241.08 MHz x dB

Transmit Freq Error 99,00 %
% dB Bandwidth -26.00 dB

STATUS

w=s (3 Query INTERRUPTED

U-NII-1 11n(HT20) Low CH 5180MHZ

{Protoiype - Limited Sale Allowed)

Agilent & pecirum Analyzer . Oceupled BW
L B
Center Freq Center Freq: 5.180000000 GHz Radis Sed: Mene
=] Trig: Free Run AvgHeld:=10/10
#htten: 30 dB Radio Davice: BTS

FIFGain:Low

Span 30 MHz
#VBW 680 kHz Sweep 1ms

17.0 dBm

Occupied Bandwidth Total Power

17.813 MHz

112.29 kHz OBW Power
21.30 MHz x dB

Transmit Freq Error 99.00 %
-26.00 dB

x dB Bandwidth

ETATLS

Eiaauery INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com
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#Res BW 220 kHz
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U-NII-1 11n(HT20) Middle CH 5200MHZ

{Prototype - Linite d Sabe Allowed)

Center Freq: 5.200000000 GHz Radie Std: Nens
Trig: Free Run AvgJHold:> 10110
Radis Davica: BTS

#Atten: 30 dB

HIFGain: Lo

ef Offset 0.5 dB
0.50 dBm

Span 30 MHz
#VBW 680 kHz Sweep 1ms

Total Power 17.3 dBm

Occupied Bandwidth

Transmit Freq Error

X

S5 €3 Query INTERRUPTED

17.817 MHz
124.42 kHz OBEW Power

21.55 MHz x dB

99.00 %
dB Bandwidth -26.00 dB

STATUS

U-NI-1 11n(HT20)High CH 5240MHZ
{Prototype - Limited Sabe Allowed)

Center Freq: 5.240000000 GHz Radie Std: None
o Trig: Free Run AvglHeld:> 010
Radis Device: BTS

HIFGainzLow #Atten: 30 4B
Ref Offsef 05 dB
Ref 20.50 dBm

Center 5.24 GHz Span 30 MHz

fRes BW 220 kHz #VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 16.6 dBm
17.758 MHz

120.03 kHz OBW Power
21.38 MH=z x dB

Transmit Freq Error 99.00 %
-26.00 dB

¥ dB Bandwidth

Ws5 €3 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com
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U-NII-1 11n(HT40) Low CH 5180MHZ

{Prototype - Linite d Sale Allowed)

Radio Std: Mone

lent Spectrum Analyzer - Dccuped BW

- T T TS

-(.:enter Freq 5.190000000 GHz :
HFGaimLow

Ref Offset 0.5 dB
Ref 20.50 dBm

Center 5.19 GHz
Res BW 430 kHz

Occupied Bandwidth
36.336 MHz

134.22 kHz
39.55 MHz

Transmit Freq Error
¥ dB Bandwidth

We5 €3 Query INTERRUPTED

Center Freq: 5.190000000 GHz
Trig: Free Run AvglHold:= 10110

dhiten: 30 48

Radis Device: BTS

e A g e i i

Span 60 MHz
#VEW 1.3 MHz Sweep 1ms

Total Power 17.4 dBm

99.00 %
-26.00 dB

OBW Power
x dB

U-NII-1 11n(HT40) Middle CH 5200MHZ

{Prototype - Limited Sale Allowed)
Radio Std: None

T Agilent Spectrum Analyzer
o RL F =

- Dccupied BW
benter Freq 5.230000000 GHz

Ref Dffset 05 dB
Ref 20.50 dBm

E

ha ‘.rad.,.L_...I.“Ll_f‘wl|||"'- e

Center 5.23 GHz
iRes BW 430 kHz

Occupied Bandwidth

HIFGain:Law

Center Freq: §.230000000 GHz
Trig: Free Run AvgJHold:> 1010

#hrtan: 30 4B

Radis Davica: BTS

Span 60 MHz
#VEW 1.3 MHz Sweep 1ms

Total Power 17.4 dBm

36.366 MHz

Transmit Freq Error
¥ dB Bandwidth

MeG €3 Query INTERRUPTED

139.48 kHz
39.36 MHz x dB

99.00 %
-26.00 dB

OBW Power

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com
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U-NII-1 11n(HT40)High CH 5240MHZ

|Pmt(|ty|m - Limited Sale Allmwed)

Report No.: FCS202008046W03

13

Radio Std: Mone

! Agibemt ﬂpcctrun l.nllyzer IJCLII!I!d oW
L SER}

Center Freq R ZSUUDUUDU GHz
HIFGain:Low

Ref Offset 05 dB
Ref 20.50 dBm

JLTEC VTN e g

P .._J_«‘ 'TEI|I|"'- e

Center 5.23 GHz
iRes BW 430 kHz

Occupied Bandwidth

36.366 MHz
139.48 kHz
39.36 MH=z

Transmit Freq Error
¥ dB Bandwidth

MeG €3 Query INTERRUPTED

Ccmanq szaunm BH:
Trig: Free Run
#Arren: 30 dB

AvglHold:» 10110

#VBW 1.3 MHz

Total Power 17.4 dBm
99.00 %

-26.00 dB

OBW Power
x dB

STATUS

Radio Device: BTS

Span 60 MHz
Sweep 1ms

U-NII-1 ac(HT20) Low CH 5180MHZ

1Pmt(|ty|m - Limited Sale Allmwed )

Radio Std: Mone

Agilent § pectrum l.nllyzel IJcn.lpled oW

Center Freq 5. IBUGUUGDU GHz :
#IFGain:Low

ef Offset05 dB
R:f 20.50 dBm

Center 5.18 GHz
Res BW 220 kHz

Occupied Bandwidth
17.835 MHz

82.042 kHz
21.37 MHz

Transmit Freq Error
¥ dB Bandwidth

Wss €3 Query INTERRUPTED

Cnmanq . ‘IWUW BHZ
Trig: Free Run
Ahtren: 30 4B

#VBW 620 kHz

Total Power

OBW Power
x dB

AvglHold:> 10110

Radis Device: BTS

Span 30 MHz
Sweep 1ms

16.1 dBm

99.00 %
-26.00 dB

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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Center Freq: 5 200000000 GHz Radio Std: None
Trig: Free Run AvgHeld:= 1010

#Aiten: 30 dB

Radio Device: BTS

Ref Offset05 dB
Ref 20.50 dBm

Span 30 MHz
#Res BW 220 kHz #VBW 680 kHz Sweep 1ms
Total Power 15.8 dBm

Occupied Bandwidth
17.812 MHz

85.527 kHz OBW Power
21,40 MHz x dB

Transmit Freq Error 99.00 %
¥ dB Bandwidth -26.00 dB

STATUS

156 €3 Query INTERRUPTED

U-NII-1 ac(HT20)High CH 5240MHZ
(Prototype - Limited Sabe Allwe d] CE®

Dccuphed BW

T Aglbent Spectr uim Analyzer -
g L k
Radio Std: Mone

Center Freq

3 1o A SEHREN TN

5.240000000 GHz Center Freq: 5.240000000 GHz
oo Trig:Free Run AwgHeld:= 10110

#IFGain:Low #Arten: 30 48 Radio Device: BTS

ol

Center 5.24 GHz ] Span 30 MHz
HRes BW 220 kHz #VBW 680 kHz Sweep 1 ms
Qccupied Bandwidth Total Power 15.9 dBm

17.831 MHz
85.938 kHz OBW Power

21.39 MHz x dB

Transmit Freq Error 99.00 %
x dB Bandwidth -26.00 dB

STATUS

u=a g3 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-1 ac(HT40) Low CH 5190MHZ

Radio Std: Nene

Center Freq: 5.150000000 GHz
Trig: Free Run Avg[Held:> W00

#htan: 30 4B

[erm )
Radis Davice: BTS

HIFGain:Low

f xt 0.6 dB
Ref 20.50 dBm

e iy

Span 60 MHz

#Res BW 430 kHz #VYBW 1.3 MHz Sweep 1ms
Total Power

Occupied Bandwidth
36.521 MHz
137.81 kHz OBW Power

40.34 MHz x dB

Transmit Freq Ermor 99.00 %
-26.00 dB

x dB Bandwidth

We5 (3 Query INTERRUPTED

U-NII-1 ac(HT40) High CH 5230MHZ

{Prototype - Limited Sabe Allowed)

135

Agilent Spectrum Analyzer - Occupred BW
Radie Std: Mone

Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz
o Trig: Fres Run AvglHeld:> 010
#hitean: 30 4B Radis Davice: BTS

FIFGain:L o

Ref Offset 056 dB
Ref 20.50 dBm

...k.i,in\lh"l-‘-,'-\L.,-r-1-."r.,r.‘

T Tvl.'-..,"“'

Center 5.23 GHz ] Span 60 MHz

tRes BW 430 kHz W/BW 1.3 MHz Sweep 1ms

Occupied Bandwidth Total Power 14.2 dBm
36.507 MHz

84.976 kHz OBW Power
39.49 MH=z x dB

Transmit Freq Error 99.00 %
-26.00 dB

x dB Bandwidth

We5 €3 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901




fip—p—\

gl SS—

NS

Page 23 of 86

Report No.: FCS202008046W03

U-NII-1 ac(HT80) Low CH 5210MHZ

il’mtutypn Limited Sale Allowed)

T gilent Spectrum l.nllp:el IJcn.lpled oW
: Ty

oo e
#IFG ain:L ow

ef Dffset 0.5 dB
Ref 20.50 dBm

SR

Center 5.21 GHz
iRes BW 820 kHz

Occupied Bandwidth
75.731 MHz

234.61 kHz
80.98 MHz

Transmit Freq Error
¥ dB Bandwidth

MeG €3 Query INTERRUPTED

Cnmr Fregq: 5210000000 BHI

Radie Std: Nene

Free Run AvglHold:» 10110
Radis Device: BTS

#Arran: 30 4B

AL B Tq‘}._xf'-d-‘-

Span 120 IMHz
#VBW 2.7 MHz Sweep 1 ms

Total Power 14.4 dBm
99.00 %
-26.00 dB

OBW Power
x dB

U-NII-3 11a Low CH 5745MHZ

135

Radie Std: Mone

il’mtutypn - Limited Sabe Allowed)

Agilent specmm Analyzer - IJcn.lpled oW

L

Center Freq 5. ?45000000 GHz e
HFGatmLow

tef Offset 05 dB
Ref 20.50 dBm

Center 5.745 GHz
iRes BW 220 kHz

Occupied Bandwidth

16.556 MHz
131.91 kHz
20.97 MHz

Transmit Freq Error
x dB Bandwidth

We5 €3 Query INTERRUPTED

Cnmnr Freq: & msnoom GHI
Trig: Free Run AvglHeld:» 10110

#hitean: 30 4B

Radis Davice: BTS

Span 30 MHz
#VEW 620 kHz Sweep 1ms

Total Power 14.2 dBm
99.00 %
-26.00 dB

OBW Power
x dB

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 11a Middle CH 5785MHZ

{Paototype - Limited Sale Allowed)

Center Freq: §.TA5000000 GHz Radia Std: None
== Trig: Free Run AvgHeld: = 10110
#itten: 30 dB Radie Device: BTS

Ref Offset 05 dB
Ref 20.50 dBm

Center 5.785 GHz ' Span 30 MHz
#Res BW 220 kHz #VBW 630 kHz Sweep 1ms

Total Power 14.4 dBm

Occupied Bandwidth
16.548 MHz
138.07 kHz QOBW Power

20.91 MH=z x dB

Transmit Freq Error 99.00 %
-26.00 dB

x dB Bandwidth

=G €3 Query INTERRUPTED

U-NII-3 11a High CH 5825MHZ

Lype - Limited Sabe A llowed)
1

Center Freq: §.826000000 GHz Radio Std: None
Trig: Free Run AvgHold:> 10110

#Atten: 30 B

—
Radio Device: BTS

FIFGain:Lew

Ref Offset 05 dB
Ref 20.50 dBm _

Center 5.825 GHz ] Span 30 MHz
fRes BW 220 kHz WBW 620 kHz Sweep 1ms
Total Power

Occupied Bandwidth
16.556 MHz

129.14 kHz DEW Power
21.02 MHz x dB

Transmit Freq Error 99,00 %
x dB Bandwidth -26.00 dB

ETATUS

MsG €3 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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Report No.: FCS202008046W03

U-NII-3 11n(HT 20) Low CH 5745MHZ

{Protalype - Limited Sale Allowed )

T Agllent Spectr um bnalyzer - Decupled BW

745000000 GHz
o Trig: Free Run
HIFGain:Lew #htten: 30 4B

f Offset 0.5 dB
20.50 dBm

#VBW 620 kHz

Occupied Bandwidth Total Power
17.804 MHz
134.92 kHz
21.26 MHz x dB

Transmit Freq Errar OBW Power

x dB Bandwidth

Wes €3 Query INTERRUPTED

Center Freq: 5745000000 GHz
AwglHold:» 10110

Radio Std: None
Radie Devize: BTS

Span 30 MHz
Sweep 1ms

13.0 dBm

99,00 %
=26.00 dB

U-NII-3 11n(HT 20) Middle CH 5785MHZ

{Prototype - Limited Sabe Allowed)

Radie Std: None

T Agilent Spectrum Analyzer - Dccupred BW
10 A
Center Freq 5.785000000 GHz
o Trig: Free Run

]
HIFGain:Law Ahtren: 30 48

Ref Offset 05 dB
Ref 20.50 dBm

Center 5.785 GHz
iRes BW 220 kHz

Occupied Bandwidth Total Power
17.820 MHz
139.74 kHz
21.03 MHz x dB

Transmit Freq Error OBW Power

¥ dB Bandwidth

Wss €3 Query INTERRUPTED

Center Freq: 5.785000000 GHz

AvgHeld:> 1010
Radis Davica: BTS

Span 30 MHz
Sweep 1ms

#VEBW 620 kHz

12.7 dBm

99.00 %
-26.00 dB

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 11n(HT 20) High CH 5825MHZ

(Prototype - Limited Sale Allmwed) CE®

T Agilent Spectrum Analyzer - Dcoupied BW

0 R L [ DA 5 ] ALIGHAITD

Center Freq 5.825000000 GHz Center Freq: 5.6525000000 GHz Radio Std: None
oo Trig: Fres Run AvglHeld:> W10

HIFGain:L o #hrtan: 30 4B Radis Daviee: BTS

Ref Offset 056 dB
Ref 20.50 dBm

Center 5.825 GHz ' Span 30 MHz

#Res BW 220 kHz WBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 13.4 dBm
17.785 MHz

115.80 kHz OBW Power
21.17 MH=z x dB

Transmit Freq Error 99.00 %
-26.00 dB

x dB Bandwidth

We5 €3 Query INTERRUPTED

U-NII-3 11n(HT 40) Low CH 5755MHZ
{Prototype - Limited Sale Allowed)

1 Agilent Spectrum Analyzer - Occupied BW
DO0OD0 GHz Center Freq: 5755000000 GHz
~— Trig: Free Run EvgHold: 10110
#IFG ain:L ow FAtren: 30 48 Radis Devica: BTS

tef Dffset 0.5 dB
Ref 20.50 dBm

T

EPNRTRE TSP B B

T Pypgel
) .4|_I}*_,.r =l

Feheomdaping Jlr"'-"'f{]".. s

Center 5.755 GHz ] Span 60 MHz
#VEBW 1.3 MHz Sweep 1ms

#Res BW 430 kHz
13.3 dBm

Occupied Bandwidth Total Power
36.312 MHz

154.73 kHz OBEW Power
39.30 MHz x dB

Transmit Freq Error 99.00 %
-26.00 dB

¥ dB Bandwidth

Ms5 €3 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 11n(HT 40) High CH 5795MHZ

{Prototype - Lintited Sale Allowed)

00000 GHz Center Freq; £.790000000 GHz Radio Std: Nene
—— Trig: Free Run AvgiHsld> 10110
Radio Device: BTS

T Agilent Spectrum Analyzer - Bccupied BW
=0

Center Freq 5.7950
HIFG ain:Low #frten: 30 dB

Ref Offset 0.5 dB

Ref 20.50 dBm

Center 5.795 GHz ' Span 60 MHz
#VEW 1.3 MHz Sweep 1ms

FRes BW 430 kHz
13.8 dBm

Occupied Bandwidth Total Power
36.331 MHz

147.08 kHz OBW Power
39.53 MHz x dB

Transmit Freq Error 99.00 %
-26.00 dB

¥ dB Bandwidth

ETATUS

Ws5 €3 Query INTERRUPTED

U-NII-3 ac(HT20) Low CH 5745MHZ
{Prototype - Lintited Sabe Allowed)

T Agilent Spectrum Analyzer - Occupred BW
RL 3 o SEE

benter Freq Center Freq: 5.745000000 GHz

5.745000000 GHz
—— Trig: Free Run AvalHaold:= 0010
Radis Device: BTS

FIFGain:L o Fhtten: W 4B

Ref Offset05 dB
Ref 20.50 dBm

| S

Center 5.745 GHz ] Span 30 MHz
#VEBW 620 kHz Sweep 1ms

tRes BW 220 kHz
12.3 dBm

Occupied Bandwidth Total Power

17.845 MHz

90.315 kHz OBW Power
21.36 MHz x dB

Transmit Freq Error 99.00 %
¥ dB Bandwidth -26.00 dB

STATUS

WeG €3 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 ac(HT20) Middle CH 5785MHZ
{Prototype - Lintited Sabe Allowed)

lent Spectrum Analyzer - Occupred BW
A R L FF 1 & A Sk N LT A
Center Freq 5.785000000 GHz Center Frag: 5.765000000 GHz
o Trig:Fres Run AvgiHold:» 10110
HIFGain:Low #Aten: 30 48 Radio Device: BTS

Ref Offset0.5 dB
Ref 20.50 dBm

Center 5.785 GHz ' Span 30 MHz
#VBW 6380 kHz Sweep 1ms

fRes BW 220 kHz
13.1 dBm

Occupied Bandwidth Total Power
17.874 MHz

105.71 kHz OBW Power
21.43 MHz x dB

Transmit Freq Error 99.00 %
-26.00 dB

¥ dB Bandwidth

ETATUS

WeG 3 Query INTERRUPTED

U-NII-3 ac(HT20) High CH 5825MHZ

{Prototype - Limited Sale Aliowed)

T Agilent Spectrum Analyzer - Occupied BW
i R L [ 1L A 7]
Center Freq 5.825000000 GHz Center Freq: §.625000000 GHz Radio Std: Nene
o Trig: Free Run AvglHold:> 1010
AArran: 30 dB Radio Device: BTS

FIFGain:Law

Ref Offset 056 dB
Ref 20.50 dBm

Center 5.825 GHz ] Span 30 MHz
#VEW 620 kHz Sweep 1ms

fRes BW 220 kHz
13.3 dBm

Occupied Bandwidth Total Power
17.847 MHz

91.767 kHz OBW Power
21.38 MHz x dB

Transmit Freq Error 99.00 %
¥ dB Bandwidth -26.00 dB

STATUS

Ws5 (3 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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Report No.: FCS202008046W03

U-NII-3 ac(HT40) Low CH 5755MHZ

letutypn Limited Sabe Allowed)

Center Freq 5. TSSUUUGDU GHz e
HFGamLow

of Offset 0.5 dB
R:f 20,50 dBm

[EFRIEIFTEY £

Occupied Bandwidth
36.534 MHz

123.36 kHz
40.18 MHz

Transmit Freq Error
¥ dB Bandwidth

We5 €3 Query INTERRUPTED

Glrrhr Freg: & wsuoown BH
Trig: Free Run
#hrten: 30 4B

Radio Std: None

AvglHeld:> 1010
Radis Device: BTS

b e ety AL 4, |

Span 60 MHz
Sweep 1ms

#VEW 1.3 MHz

Total

OBW Power

x dB

Power 10.3 dBm

99.00 %
-26.00 dB

U-NII-3 ac(HT40) High CH 5795MHZ

il’mtuqrpa - Limited Sale Allowed)
Radie Std: None

T Agilent Spectrum lmh'zel IJcn.lpled oW

#IFGain:Law

tef Offset 05 dB
Ref 20.50 dBm

.
by g T !

Center 5.795 GHz
Res BW 430 kHz

Occupied Bandwidth

36.460 MHz

169.52 kHz
39.79 MHz

Transmit Freq Error
x dB Bandwidth

Ws5 €3 Query INTERRUPTED

Currhr Freq: &, mnm BH:
Trig: Free Run
AAkten: 30 dB

"-‘-“*-*-‘1'""'"»\?‘*“.'

AvgHold:> 1010
Radis Devica: BTS

LRI PR N

W

Span 60 MHz
#VEW 1.3 MHz Sweep 1ms

Total Power 10.5 dBm

99.00 %
-26.00 dB

OBW Power
x dB

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 ac(HT80) Low CH 5775MHZ
- 5/%

{Prototype - Limited Sale Allowed)
Radio Std: None

T Agilent Spectrum Analyzer - Dce
o R L RE L . 1Gh
Center Freq 5.775000000 GHz mter Fraq: 5775000000 GHz
— Trig: Free Run AvgHold:» 10110
#IFGain:Law #Aren: 30 o8 Radio Device: BTS

AT TNy AN

; | h‘ru
L \
Lq-‘-w‘-'l‘"’l{"w"*“'ﬂu ek LL TR ST

Center 5.773 GHz Span 120 MHz

#Res BW 820 kHz #VBW 2.7 MHz Sweep 1ms

Qccupied Bandwidth Total Power 10.4 dBm
75.811 MHz

212.93 kHz OBW Power
81.10 MHz x dB

Transmit Freq Error 99.00 %
-26.00 dB

¥ dB Bandwidth

MES €3 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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6dB Bandwith test result
U-NII-3 11a

Report No.: FCS202008046W03

86

Low CH 5745MHZ

f Feysight Spectrum Anslyzer - Occupied BWY

I [ =

Center Freq 5.745000000 GHz

-
#IF Gain:Low

Ref 20,50 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

16.438 MHz
Transmit Freq Error -6.049 kHz
x dB Bandwidth 16.47 MHz

T
Center Freq: &7
Trig: Free Run
#Atten: 30 dB

B ALIGN OFF
45000000 GHz Radio 5td: None
Avg|Hold:=>10/110

Radio Device: 5TS

Span 30 MHz
#BW 300 kHz Sweep 3.733 ms

Total Power 13.6 dBm

OBW Power
x dB

STATUS €53 Align Now, All required

U-NII-3 11a Middle CH 5785MHZ

||| o ]

BB Keymght Spectrum Ansiyoes - Decupied BO7
L [ 500 AC
Center Freq 5.785000000 GHz

HAFGain:Low

Refl 20.50 dBm

Center 5.783 GHz
#Res BW 100 kHz

Occupied Bandwidth

16.447 MHz
Transmit Freq Error -3.127 kHz
x dB Bandwidth 16.50 MHz

SEWSE:INT | AALIGN OFF
Genter Freq: 5785000000 GHz Radio Std: None
Trig: Free Run AygHold:>1010

#Aten: 30 dB

Radio Device: BTS

Span 30 MHz

#BW 300 kHz Sweep 31.73Ims

Total Power 14.6 dBm

OBW Power 99.00 %
x dB -6.00 dB

STATUS QAlign Mow, All required

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901  http:/Mvww.FCS-lab.com



fip—p—\

gl SS—

NS

Page 32 of 86

Report No.: FCS202008046W03

U-NII-3 11a High CH 5825MHZ

B Keyxight Spectrum Anslyzer - Occupied BV

===

X F 18 A
Center Freq 5.825000000 GHz

FFGain:Low

Ref 20.50 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.455 MHz
695 Hz

16.49 MHz

Transmit Freq Error
x dB Bandwidth

=TT
Center Freq: 5.82

| YT

Trig: Free Rum
#Atten; 30 dB

#VBW 300 kHz

Total Power

OBW Power
xdB

5000000 GHz

Radio Std: Mone

Avg[Hold:=10/10
Radio Device: BTS

Span 30 MHz
Sweep 3.733 ms

14.6 dBm

99.00 %
-6.00 dB

STATUE €3 Align Now, All required

U-NI1I-3 11n(HT20) Low CH 5745MHZ

(=N

fl K=ysight Spectrum Anslyzer - Gceugied BYY

LXi F 10 AL
Center Freq 5.745000000 GHz

Ref 20,50 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.438 MHz
-6.049 kHz
16.47 MHz

Transmit Freq Error

x dB Bandwidth

L
#F Gain:Low

=TT [ AAionorr
Center Freq: 6745000000 GHz

Trig: Free Run
#Atten; 30 dB

#VBW 300 kHz

Total Power

OBW Power
x dB

Radio Std: Mone

AvgHold:=10410
Radio Device: BTS

Span 30 MHz
Sweep 1.73Ims

13.6 dBm

99.00 %
-6.00 dB

STATUS €3 Align Now, All required

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901

http:/Aww.FCS-lab.com
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U-NII-3 11n(HT20) Middle CH 5785MHZ
(BN

BB K=ycight Spectrum Anslyzer - Qecupied BV
: SENSEINT | MALIGH OFF
Radio Std: None

! G 506 AC  OF
Center Freq 5.785000000 GHz Center Freq: 5785000000 3Hz

Trig: Free Run Avg|Hold:=10M0
#Aten: 30 dB

Radic Device: BTS

#FGainiLow

Ref 20.50 dBm

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms
Occupied Bandwidth Total Power 12.6 dBm

17.636 MHz
=16.084 kHz OBW Power

15.89 MHz x dB

Transmit Freq Error 99.00 %
-6.00 dB

x dB Bandwidth

STATUS 3 Aligh Now, All raquire

| 9

U-NII-3 11n(HT20) High CH 5825MHZ
=N |

i Keysight Spectrum Anslyzer - Deocupied BV
LXT FF 300 AL SENSE:INT [ Aaian
Center Freq 5.825000000 GHz Center Freg: 6825000000 GHz

Trig: Free Run Avg|Hold:>1010
#Anen: 30 dB

Radio Std: Mene

Radio Device: BTS

HFGain;:Low

Ref 20.50 dBm

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|
Total Power

Occupied Bandwidth
17.655 MHz

-11.487 kHz QBW Power
15.09 MHz xdB

Transmit Freq Error
x dB Bandwidth

STaTUS 3 Align Now, All reguired

Iusn:;

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 11n(HT40) Low CH 5755MHZ

Report No.: FCS202008046W03

==

Radie 5td: None

8 Keyzight Spectrum Anslyzer - Docupied BV
- ENSE:INT

LI F 150 A
Center Freq 5.755000000 GHz
#AFGain:Low =

Refl 20,50 dE}m

Center 5.755% GHz
#Res BN 100 kHz

Occupied Bandwidth

36.125 MHz
:9.502 kHz
36.01 MHz

Transmit Freq Error
x dB Bandwidth

| XN
Center Freq: §.755000000 GH
Trig: Free Run
#Amen: 30 dB

z
Avg|Hold:>10/10

Radio Device: BTS

Span 60 MHz
#VEW 300 kHz Sweep T.467 ms

Total Power 13.0 dBm

99.00 %
-6.00 dB

OBW Power
x dB

STATUS €23 Align Mow, All required

U-NII-3 11n(HT40) High CH 5795MHZ

=N

Keyzight Spectrum Anslyzer - Occupied BYF
i 500 [

o
HFGain:Low

Ref 20,50 dBm

. )
PLUTE SIRW RR S )

Center 3./95 GHz
JRes BW 100 kHz

Occupied Bandwidth

36.132 MHz
-33.228 kHz
35.70 MHz

Transmit Freq Error

x dB Bandwidth

=TT [ Aaisuorr
Center Freq: 5795000000 GHz Radia Std: Mone
Trig: Free Run Avg[Hold:=10M10

#Atten: 30 dB

Radio Device: BTS

#VBW 300 kHz

Total Power 13.9 dBm
99.00 %
-6.00 dB

OBW Power
xdB

STATUS €23 Align Now, All required

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 G

Tel: 769-27280901  Fax:769-27280901 http:/Avww.

ong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

FCS-lab.com
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U-NII-3 11ac(HT20) Low CH 5745MHZ
=T T

i Keysight Spectrumn Anebyzar - Oxoupied BV
EMSE:INT | Y

Center Freq: 5745000000 GHz
Avg[Hold:=1010

Radie Std: Mene

Radie Device: BTS

i R 00
Center Freq 5.745000000 GHz ]

- Trig: Free Run

#FGaln:Low #Atten: 30 dB

Ref 20,50 dBm

Center 5.745 GHz :
#Res BIWW 100 kHz #VBW 300 kHz Sweep 3.733 ms
Occupied Bandwidth Total Power
17.664 MHz

-2.800 kHz OBW Power

Transmit Freq Error
16.90 MHz x dB

x dB Bandwidth

STATUS €3 Align Now, All required

U-NII-3 11ac(HT20) Middle CH 5785MHZ
T=T e ]

i Keyzight Spectrurn Anelyzer - Ocoupied BV
SEMSEINT [ Mo
Center Freq: 5785000000 GH

OFF
Radic Std: Mone

[ [ 500 AC
Center Freq 5.785000000 GHz ]
o Trig: Free Run Avg[Hold:=1010
#Atten: 30 dB Radic Device: BTS

HFGain:Low

Ref 20.50 dBm

Center 5.785 GHz ' Span 30 MHz
fRes BIW 100 kHz #FVBW 300 kHz Sweep .73 ms
Occupied Bandwidth Total Power

17.660 MHz

Transmit Freq Error =16.245 kHz OBW Fower

x dB Bandwidth 16.30 MHz x dB

STATUS €3 Align Now, All required

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 11ac(HT20) High CH 5825MHZ
=

=T [ Aaionor
Center Freq: 5825000000 GHz Radio 5td: Mone

B K=ymight Spectrum Analyzer - Gecupied B
g : =
AvgHold:> 1010

Radio Device: BTS

L i 150
Center Freq 5.825000000 GHz >

[ Trig: Free Run

#IFGain:Low #Amen: 30 dB

Ref 20.50 dBm

Span 30 MHz
#Res BW 100 kHz #VEBW 300 kHz Sweep 3.733 ms
Total Power 13.7 dBm

Occupied Bandwidth
17.665 MHz

-15.976 kHz OBW Power 99.00 %

Transmit Freq Error
-6.00 dB

x dB Bandwidth 15.30 MHz x dB

STATUE €23 Align Mows, All required

U-NII-3 11ac(HT40) Low CH 5755MHZ
=T ]

Radio Std: Mone

i Keysight Spectrumn Anslyzes - Occupied BV
L KT F 508 L ENSEINT | th"-'::
Center Freq 5.755000000 GHz Center Freq: 5765000000 GHz
= Trig: Free Run Avg|Hold:=1010
#FGain:Low #Atten: 30 dB

Radio Device: BTS

Ref 20.50 dBm

#VBW 300 kHz
Occupied Bandwidth Total Power 10.8 dBm

36.167 MHz

-3.984 kHz OBW Power 99.00 %

Transmit Freq Error
-6.00 dB

x dB Bandwidth 36.29 MHz xdB

STATUS 3 Align Now, All required

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 11ac(HT40) High CH 5795MHZ
B Keyzight Spectrum Arslyzer - Decupied BV0 =N =
Center Freq 5.795000000 GHz : C:mar Freq: 6.?9I600'DIWDGHZ Radlie $td: Mone
(] Trig: Free Run Avg|Hold:>10/10
#Anen: 30 dB Radio Device: BTS

FAFGain:Low

Ref 20.50 dBm

Span 60 MHz
#Res BIW 100 kHz #IVBW 300 kHz Sweep 7.467 ms
Total Power 10.7 dEm

Occupied Bandwidth
36.157 MHz
=16.643 kHz OBW Power

35.72 MHz x dB

Transmit Freq Error 99.00 %
-6.00 dB

x dB Bandwidth

STATUE {23 Align Now, All required

U-NII-3 11ac(HT80) Low CH 5775MHZ
=T =]

Keysight Spectrum Analyzer - Oceupied BYY
E [ Mo

i 500

Radic Std: None

SENSEINT G OFF
Center Freq: 5.775000000 GHz
1 Trig: Free Run AvgHeold: =110
#Atten: 30 dB

Radic Device: BTS

e
FIFGain:Low

Ref 20.50 dBm

bl g Logetb oAb [..-Ju...'m..-J.“.,'.,.., fatomstids bl |
i. 1
1

\"Hﬂl—ﬂm-—:—nm

et gt
Center 5.775 CHz ' Span 120 MHz
#Res BW 100 kHz HFVBW 300 kHz Sweep 14.37 ms
Occupied Bandwidth Total Power 10.3 dBm

75.407 MHz

-98.964 kHz OBW Power
75.04 MHz x dB

Transmit Freq Error 99.00 %
-6.00 dB

x dB Bandwidth

STATUS €3 Align Now, All required

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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4 CONDUCTED OUTPUT POWER

4.1 limit
FCC Part15, Subpart E/ RSS-247
. Frequency Range
Test Item Limnit (MHz)
For FCC client devices: 250mW (24dBm)
5150-5250
For RSS: e.i.r.p. power:
not exceed 200 mW(23dBm) or 10 + 10 log10 B
Conducted
Output Power 250mW (24dBm)or 11 + hD log10 B 5250-5350
For FCC:5470-5725
250mW (24dBm) or 11 + 10 log10 B For IC:5470-5600
5650-5725
1 Watt (30dBm) 5725-5850
Note: For ISED: B=99% bandwidth.

4.2 test procedure
a. Connect each EUT’s antenna output to power meter by RF cable and attenuator

b. Get each antenna port’s output power of EUT.

4.3 TEST SETUP

power meter

14

EUT

4.4 test results

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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Band Operation mode Conducted Output Power (dBm)
Low Middle High
U-NII-1 | 802.11a 16.62 16.11 15.19
802.11n (HT20) 16.53 16.24 15.11
802.11n (HT40) 16.23 / 15.89
802.11ac (HT20) 16.23 15.89 15.12
802.11ac (HT40) 16.28 / 15.81
802.11ac (HT80) 15.82 / /
U-NII-3 | 802.11a 15.68 15.79 14.68
802.11n (HT20) 15.46 15.59 14.37
802.11n (HT40) 16.29 / 15.53
802.11ac (HT20) 16.23 15.89 15.12
802.11ac (HT40) 16.34 / 15.45
802.11ac (HT80) 15.67 / /

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http:/Awww.FCS-lab.com
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5. POWER SPECTRAL DENSITY
5.1 LIMIT
FCC Part15, Subpart E/ RSS-247
- Frequency Range
Test ltem Limit (MHz)
For FCC: Other than Mobile and portable:17dBm/MHz
Mobile and portable:11dBm/MHz 5150-5250
For RSS eirp:10dBm/MHz
Power Spectral 11dBm/MHz 5250-5350
Density
For FCC:5470-5725
11dBm/MHz For IC:5470-5600
5650-5725
30dBm/500kHz 5725-5850

5.2 TEST PROCEDURE
The transmitter output was connected to a spectrum analyzer. Power density was measured by

spectrum analyzer with 1MHz RBW and 3MHz VBW.
Connect the UUT to the spectrum analyser and use the following settings:

5725MHz-5850MHz

Center Frequency The centre frequency of the channel under test

Detector RMS

RBW 500kHz

VBW 23 x RBW

Span Encompass the entire emissions bandwidth (EBW) of the signal
Trace Max hold

Sweep time Auto

Note:

1. For UNII-3, according to KDB publication 789033 D02 General UNII Test Procedures New Rules v01,
section IL.F.5., it is acceptable to set RBW at 1MHz and VBW at 3MHz if the spectrum analyzer does
not have 500kHz RBW.

2. The value measured with RBW=1MHz is to be added with 10log(500kHz/1MHZz) which is - 3dB. For
example, if the measured value is +10dBm using RBW=1MHz (that is +10dBm/MHZ2), then the
converted value will be +7dBm/500kHz.

Allow trace to fully stabilize and use the peak marker function to determine the maximum amplitude

level within the RBW.

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http:/Awww.FCS-lab.com
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O
Spectrum Analyzer EUT
5.4 TEST RESULTS

Band o Power Spectral D.ensityr (dBm/MHz) :
Low Middle High
802.11a 8.352 8.970 9.449
802.11n(HT20) 7.247 8.185 7.687
802.11n(HT40) 5.212 / 5.673
U-NII-1 802.11ac(HT20) 6.814 7.083 7.317
802.11ac(HT40) 2.980 / 2.590

802.11ac(HT80) -0.037 / /

Limit =11.00dBm/MHz

Band e Power Spectral D-ensity (dBm/MHz) :
Low Middle High
802.11a 5.4786 5.550 6.217
802.11n(HT20) 4.276 4.111 4670
802.11n(HT40) 2.555 / 2129
U-NII-3 802.11ac(HT20) 3.929 3.574 4.600
802.11ac(HT40) -1.742 / -0.663

802.11ac(HT80) -4.221 / /

Limit <11.00dBm/MHz

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901

http:/Aww.FCS-lab.com
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5.5 original test data
U-NII-1 802.11a Low CH

BvrgHold:> 1007500

PRO: Fast o T Free Run
IF Gl o #htten: 30 JB

Center 5 00 GHz Span 30.00 MHz
#Res BV 1.0 MHz #VEW 3.0 MHz Sweep 1.00 ms (1001 pts)
STATUS

MEG ) Query INTERRUFTED

U-NII-1 802.11a Middle CH

[Pratatype - Limited Sale &llowed)

hgilent Spectrem Analyees - Swept S&
[ L

Mkri

N LI P I e R et ] [T -

Center 5.20000 GHz =1 20,00 MHz
#Res BW 1.0 MHz HVEW 3.0 MHz sSweap 1.00 ms (1001 pts)
STATLE.

WES ) Cuery INTERRUFTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-1 802.11a High CH

imiled Saln Allpwerd)

’ Avg Type: LogPur
Trige Fras Run BygH el 1000900

#ftten: J0 a5
MEkr1

"Wy T

Center 524000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
TATUS

MsG ) Cuery INTERRUPTED

U-NII-1 802.11n(HT20) Low CH

T Kgilert Spocirus Apalycer - Swepl 54
. ﬁ;ﬁ-'l‘m'l.eg-l’w
g old: 1000400

y  TrigeFras Run
#ftben: 30 dB

Center 5.18000 GHz Span 30,00 MHz
#Res B 1.0 MHz #VBW 3.0 MHz #3weep 1.00 ms (1001 pts)
ETATUE

MED ) Cuery INTERRIUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-1 802.11n(HT20) Middle CH

(Protatype - Limited Sale Allowzd)

| Agilent Spactrum Analyzer - Swept SA
SEMSE TN T ALIGN ALTO
Bvg Type: Log-Pwr

AvglHold>100/100

Trig: Free Run
#Atten: 30 dB

MKkr1 5.198 23 GHz

8.185 dBm

Ref Offset 0.5 dB
Ref 20.50 dBm

1

b AR TI, Y (YT iy AP IR e VTN N, YR T

I..' i
Y dw
hy

4

I
l““‘“W”]WwﬁﬂnJ

Center 5.20000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #5Sweep 1.00 ms (1001 pts)

MsG €y Query INTERRUPTED

U-NII-1 802.11n(HT20) High CH

T gilent Spectrum Analyeer - Swepl 54 Wrosalype - Limiled Sai Alswed)
EL A . ¥ AL Al
000000 GHz Type: Lag-Fwr
Fres Run Avg Hald = 100000

Marker 1 5.24156 1
PR F L}
e #Atten: 10 6B

F Gasined me
MEr

e

y

P
el S’

Span 30,00 MHz
#VEW 3.0 MHz #Sweep 1.00 ms (1001 pts)

ETATUE

HEG gy Guery INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-1 802.11n(HT40) Low CH

(Protarype - Limitad Sale Allowed)

il Agilent Spactrum Analyzar - Swept Sh

F = e | SEHSEIT i 210
Marker 1 5.197920000000 GHz fwg Type: Log-Pwr
Trig: Free Run Avg|Held>100/100

PNO: Fast G0
IFGain:Low #Atten; 30 4B

NMkr1 5.197 92 GHz
Ref Offset 0.6 dB
Rgr 20.350 dBm 5.212dBm

1
et e wm«aa.lv.-».lwwnm_‘w..-wl .l M"v’b"-—g\# i L .

J

ﬂr

A

i
, W
u}llr'l.l‘n Mjﬂ M.“IMJ

Span 60.00 VIHz

Center 5.19000 GHz
#Sweep 1.00 ms (1001 pts)

#Res BW 1.0 MHz #VBW 3.0 MHz
wsG €33 Query INTERRUPTED

U-NII-1 802.11n(HT40) High CH

T Agilent Speetrum Analyzer - Swept $4 (Protatype - Limited Sale Allowed)

e E T ALISH 5T
Marker 1 5.221360000000 GHz Avg Type: Log-Pwr
Trig: Free Run AvglHold>100/100 o

PNO: Fast 00
IFGain:Low #Atten: 30 dB

Mkr1 5.221 36 GHz

Ref Offset 0.6 dB
Ref 20.50 dBm 5.673 dBm

1
[
Jn" Ty Mr‘-ru\-,\ii'r"ﬂn\nﬂaw I-\WH‘J"-‘LNm J,ﬂ.‘.,flu‘ld.lr(ﬂ'ﬂ',.fj)'"u‘.n‘ll«'\i‘h-;. M'rﬂ"v’lt‘

L}

!
3

1Lﬂ‘“]ﬂwf "rn‘,,w fﬂ«“ﬂym.

Span 60.00 MHz
#VEW 3.0 MHz #Sweep 1.00 ms (1001 pts)

STATUS.

Center 5.23000 GHz
#Res BW 1.0 MHz

G €3 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901  http:/Mvww.FCS-lab.com
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U-NII-1 802.11ac(HT20) Low CH

(Protarype - Limirted Sale Allowesd)

5 Agjlent Spactrum Analyzer - Swapr Si
R 1 @ - SENSENT LGN & TT0)
Marker 1 5.184020000000 GHz fvg Type: Log-Pwr
PN =) Trig: Free Run Avg|Hold>100/100
IFGainlow #Atten: 30 B
Mkr1 5.184 02 GHz

6.814 dEBm

Ref Offset 0.5 dB
Ref 20.50 dBm

1
" At T it b LB A gl rl'“-htk,u sl g any,
I L
H

.a"inl 1I||
1y
L
!

/
/
RETIR

Center 5.18000 GHz Span 30.00 IMHz
#Res BW 1.0 MHz #VBW 3.0 MHz #oBweep 1.00 ms (1001 pts)
vsG €3 Query INTERRUPTED

U-NII-1 802.11ac(HT20) Middle CH

(Protatype - Limited Sale Allowed)

Tl Agjlent Spectrum Analyzer - Swept Sk
i ALIGH 8T
Bvg Type: Log-Pwr

Avg|Hold:>100/100

PNO: Fast 0 Trig: Free Run
IFGain:Low #Atten: 30 dB

MKr1 5.197 15 GHz
Ref Offset 0.6 dB
Ref 20.50 dBm 7.083 dBm

]
Nt e s A e e g oy i, il
/ i

i i
nﬁ‘} ’\m

#

I U{u-.'ln'lﬁ]'llﬂ""'d _.V}

Span 30.00 YIHz

Center 5.20000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
STATUS

MG €3 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901




Report No.: FCS202008046W03

ip—— |
P = Page 47 of 86

NS

U-NII-1 802.11ac(HT20) High CH

(Protatype - Limitad Sale Allowad)

5l Agilent Spactrum Analyzar - Swept S&
RL T R SEFISE:INT ALIGN ALTTO
Avg Type: Log-Pwr
Avg|Hold=> 100100

PNO: Fast () Trig: Free Run
IFGain:Low #Acten: 30 dB
Mkr1 5.242 82 GHz
7.317 dBm

e R
Marker 1 5.242820000000 GHz

Ref Offeet 0.5 dB.
Ref 20.50 dBm

1

J.J’m-.wah‘rm,,‘rl--'-\'m"thuw.J‘\. "n*-!f"l'q,,,‘ ,Mm.‘-nq—w-uf"-* F-‘--'\\mt'u“n‘-r\r'-oi'\n‘-f$u\\-'rm-'-.1‘
i

.

L s

Span 30.00 IVIHz

Center 5.24000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #0Sweep 1.00 ms (1001 pts)
STATUS

VEG €33 Query INTERRUPTED

U-NII-1 802.11ac(HT40) Low CH

(Protatype - Limitad Sale Allowad)

i Agilent Spactrum Analyzer - Swept SA

I T =R SENSEINT ALIGN BLTO)

Marker 1 5.183520000000 GHz Aug Type: Log-Pwr
= Trig: Free Run Avg|Held=>100/100

#Atten: 30 dB
Mkr1 5.183 52 GHz
2,960 dBm

Ref Offeet 0.5 dB.
Ref 20.50 dBm

j,.,_.\x-umwwm-w-w'&«u-a.-%rw,gﬂ w-.wfw-w" Ve M bt y
B!

f
_1':{J

/
habspat ”’*m.ir-ﬁnfw'nu

Center 5.19000 GHz Span 60.00 MHz
#Res BW 1.0 NMIHz H#VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)

vsG €3 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NI-1 802.11ac(HT40) High CH

(Prototype - Limited Sale Allowed)

! Agilent Spectrum Analyzer - Swept SA
RF & A )
Avg Type: Leg-Pwr
Ay giHald:>100M00

IFGain:Lowe = m::“ﬂ: 3:1
MKr1 5.219 92 GHz
2,590 dBm

Center 5.23000 GHz Span 60.00 MHz
#Res BW 1,0 MHz #VBW 3.0 MHz #Sweep 1,00 ms (1001 pts)
155 €23 Query INTERRUPTED

U-NII-1 802.11ac(HT80) Low CH

(Prototyp dmited Sabe Allowed)

Avg Type: Leg-Pwr
PNO: Fast o Trigh Free Run AvgHald:>100/100
IFGain:Lows #hrtan: 30 4B

Center 5.21000 GHz Span 120.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
W56 3 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 802.11a Low CH

{Prototype - Limited Sale Allowed)

Aug Type: Log-Pwr
—  Trig:Free Run AvgHold:= 00100
#Arten: 30 dB
MEr1 5.

5.476 dBm

¥thomy e Ul

Center 5.74500 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)

wss €3 Query INTERRUPTED

U-NII-3 802.11a Middle CH

(Prototyp imited Sale Allrwed)

Avg Type: Leg-Pwr
PHO: Fast o Trig:Free Run AvglHeld:s 100100 -
IFGain:Lowr #Arten: 30 dB ‘
Mkr1 5.782 66 GH
5.550 dBm

Center 5.78500 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
wes () Query INTERRUPTED STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 802.11a High CH

Swept 54 {Protolype - Limited Sabe Allwed)

T Agilent Spectrum knalyzer
Avg Type: Log-Pur

00000 GHz
AvglHold:> 1001100

MKkr1 5.822 63
6.217 dBm

Ref 20.50 dBm

Y [V L Ny

Center 5.82500 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
wsa () Query INTERRUPTED STATUS

U-NII-3 802.11n(HT20) Low CH

ited Sale Allwed)

{Protatype - Limi

T hgllent Spectrum Analyzer - Swept SA
Avy Type: Log-Pwr
Trig: Free Run AvgHold: $00M00

0000000 GHz o
I Camton " #htten: 30 B
Mkr1 5.743 26 GH
4.276 dBm

Ref Offsat 0.6 4B
Ref 20.50 dBm

'1

e

Span 30.00 MHz

Center 5.74500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00ms (1001 pts)
ETATUS

wsa () Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 802.11n(HT20) Middle CH

ited Sabe Allowed)

{Puotolype - Limi

T Agilent Spectium knalyzer - Swept SA
1 FiF G A S
er 1 5.779270000000 GHz

Avyg Type: Leg-Prr
Trig: Free Run HAwg[Hold:>100M00

#htten: 30 4B ;

Mkr1 5.779 27 GHz

4.111 dBm

FH st (Tp!
IFGalimLowr

Ref Offsat 0.5 dB

Ref 20.50 dBm

l'1||._ |L.-';‘["{ILI|’IJI:|‘I [

Center 5.78500 GHz Span 30.00 MHz
#Res BW 1.0 MHz #BW 3.0 MHz #5weep 1.00 ms (1001 pts)
weG 63 Query INTERRUPTED

U-NII-3 802.11n(HT20) High CH

7 Agilent Spectium Analyzer - Swept SA {Protalype - Limited Sale Allowsd)
00000 GHz " hva Type: Log-Pur
PHO: Fast (50 Trig: Free Run Awg[Held:> 00M00 h
IFGalnLow #iten: 30 dB A HE
05 dB Mkr1 5.830 43 GHz
Ref 20.50 dEm 4.670 dBm

’1

34

r‘ww,{]i,-‘-,r;t., Hv.-l-;

Center 3.82500 GHz Span 30.00 MHz
#Res BW 1.0 MHz #YBW 3.0 MHz #5weep 1.00 ms (1001 pts)
WEG 23 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com
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U-NII-3 802.11n(HT40) Low CH

{Protolype - Limited Sabe Allowed)
ALG ]

T Agilent Spectrum knalyzer - Swept SA
1 [ A SEMREN
er 1 5.767420000000 GHz 3 Avg Type: Log-Pvr
—— Trig: Free Run AvglHold:=100M00
Jic

Foaintow " #fttan: 30 4B ;
MKr1 5.767 42 GHz
2.555 dBm

b 1
L SRS FWTIN V S F W F—

T
bt Upran

Center 5.75500 GHz Span 60.00 MHz
#Res BW 1.0 MHz #VEBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
wsa g Query INTERRUPTED STATUS

U-NII-3 802.11n(HT40) High CH

(Protolype - Limited Sale Allowad)
BHSENT 1 TO
Aug Type: Lag-Pwr
PHO: Fast (o) Trig: Free Run AvgHeld:= 00100 ki
IF GaliiiLaw #hAtten: 30 dB HE N
Mkr1 5.802 56 GHz
2.129 dBm

e e e G
'_\.I‘J' %

Hn-’L"-'1'11'_u-"|".1'-|'-'|Lllfmﬁ",u:"

Center 5.79500 GHz Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
STATUS

uEd ) Query INTERRUPTED
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U-NII-3 802.11ac(HT20) Low CH

cLrum knalyzer - Swept 5& {Purotoly Limited Sale Allrwed)
10 A 7] A )T
70000000 GHz i vg Type: Log-Pwr
0: Fast (o Trig: Free Run AwgHeld:= 100M00
IFGainiLowr #Aiten: 30 dB

Ref Offzet 0.6 dB
Ref 20.50 dBm 3.929 dBm

1

NS TR 2 PUIPNEY NCEN [ PSS N T e RO 7
¥ y

Span 30.00 MHz

Center 5.74500 GHz
#VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)

#Res BW 1.0 MHz
wsa 3 Query INTERRUPTED STATUS

U-NII-3 802.11ac(HT20) Middle CH

T Agilent Spectrum hnalyzer - Swept SA {Prototype - Limited Sabe Allowed)
Marker 1 5.783800000000 GHz Avg Type: Log-Pur
PHO: Fast (5 Trig: Free Run AvglHald:> 100M00
IFGain:Low #Aiten: 30 dB
Mkr1 5.783 80 GHz

Ref Offset 0.5 dB
Ref 20.50 dBm 3.574 dEm

1

el pod patig i g o ik

Span 30.00 MHz

Center 5.78500 GHz
#VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)

#Res BW 1.0 MHz
wsG €9 Query INTERRUPTED STATUS

Flux Compliance Service Laboratory
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U-NII-3 802.11ac(HT20) High CH
(Prototype - Limited Sale Allowed)

.Alvg Type: Log-Pwr
e =] Trig: Free Run AvgHeld:=100/100
' ghttan:30 4B
Ref Offset 0.5 4B = e
Ref 20.50 dBm 4.600 dBm

hordenrop b o g

e, s

Center 5.82500 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
STATUS

Wss g5 Query INTERRUPTED

U-NII-3 802.11ac(HT40) Low CH

(Protatype - Limited Sale Allmwed)

T Agilent Spectrum Analyzer - Swept SA
r -

o
Avyg Type: Log-Pwr
Trig: Free Run AvgHold:100M00

PHO: Fast Gy
IEGaln:Low #httan: 30 4B

Mkr1 5.767 78 GHz

-1.742 dBm

Ref Offset 0.5 dB
Ref 20.50 dBm

1

y -<'»l«1'l.-.‘l‘\'.-.-'.'ﬂ.l-'\'l-l',“n.-buh-}'

ppmie P il

Center 5.75500 GHz Span 60.00 MHz
#Res BW 1.0 MHz #YBW 3.0 MHz #Sweep 1.00ms (1001 pts)
WEG 3 Query INTERRUPTED

Flux Compliance Service Laboratory
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U-NII-3 802.11ac(HT40) High CH

(Prototype - Limited Sale Allowed)

Avg Type: Leg-Pwr
Avg[Held:» 100100

Mkr1 5.779 34 GHz
-0.663 dBm

Center 5.79500 GHz Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
wss €3 Query INTERRUPTED STATUS

U-NII-3 802.11ac(H840) Low CH

{Prototype - Limited Sabe Allowed)

T Agilent Spectrum Analyzer - Swept SA
FF -
Aug Type: Log-Pwr

ast Trig: Free Run AvgHeld:> 10000

PRO; F
IFGainLow #Atten: 30 B
Offset 0 Mkr1 5.766 00 GHz
Ref Offset 0.5 dB
Ref 20.50 dBm -4.221 dBm

Center 3.77500 GHz Span 120.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
W55 23 Query INTERRUPTED STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http:/Aww.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901




N\

s e \\

reso

NS

Page 56 of 86 Report No.: FCS202008046W03

6. FREQUENCY STABILITY MEASUREMENT
6.1 LIMIT
Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an emission is
maintained within the band of operation under all conditions of normal operation as specified in the

user’s manual

6.2 TEST PROCEDURE

(1) To ensure emission at the band edge is maintained within the authorized band, those values shall
be measured by radiation emissions at upper and lower frequency points, and finally compensated by
frequency deviation as procedures below.

(2) The EUT was operated at the maximum output power, and connected to the spectrum analyzer,
which is set to maximum hold function and peak detector. The peak value of the power envelope was
measured and noted. The upper and lower frequency points were respectively measured relatively
10dB lower than the measured peak value.

(3) The frequency deviation was calculated by adding the upper frequency point and the lower

frequency point divided by two. Those detailed values of frequency deviation are provided in table

below.
6.3 TEST SETUP
(ol= [ 8!
Spectrum Analayzer EUT

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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6.4 TEST RESULTS

U-NII-1 Test Frequency:5180MHz
Temperature | Power Supply | Frequency Error | Frequency Error Limit
(C) (bc) (Hz) (ppm) (ppm)
50 / / /
45 1807 2.1599 20
30 1800 2.1516 20
20 5V 1806 2.1587 20
10 1800 2.1516 20
0 1803 2.1552 20
-10 1800 2.1516 20
-15 1809 2.1623 20
-30 / / /
20 4.5V 1810 2.1635 20
20 5.5V 1798 2.1492 20
U-NII-3 Test Frequency:5785MHz
Temperature | Power Supply | Frequency Error | Frequency Error Limit
() (bc) (Hz) (Ppm) (ppm)
50 / / /
45 1919 2.2938 20
30 1911 2.2842 20
20 1915 2.2890 20
10 sV 1923 2.2986 20
0 1907 2.2795 20
-10 1908 2.2807 20
-15 1914 2.2878 20
-30 / / /
20 4.5V 1918 2.2926 20
20 5.5V 1906 2.2783 20

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901  http:/Mvww.FCS-lab.com
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7.Band edge
7.1 LIMIT
For transmitters operating in the 5.15-5.25 GHz and 5.725-5.85G band: all emissions outside of the
5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.
-27 dBm/MHz Limit=95.2+EIRP[dBm]=95.2-27=68.2 dBuV/m
7.2 TEST PROCEDURE

(1) EUT height should be 0.8m for below 1GHz at a semi] anechoic chamber while EUT height should
be 1.5m for above 1GHz at full chamber or semi(] anechoic chamber ground with absorbers
(2) Test antenna was located 3m from the EUT on an adjustable mast, and the antenna used as below

table.
Test frequency Test antenna used _TESt
range distance
9kHz-30MHz Active Loop antenna 3m
30MHz-1GHz Trilog Broadband Antenna 3m
Double Ridged Homn
1GHZz-18GHz2 Antenna(1GHz-18GHz) 3m
18GHz-40GHz Hom Antenna(18GHz-40GHz) 1m

According ANSI C63.10:2013 clause 6.4.4.2 and 6,5.3, for measurements below 30 MHz, the loop
antenna was positioned with its plane vertical from the EUT and rotated about its vertical axis for
maximum response at each azimuth position around the EUT. And the loop antenna also be positioned
with its plane horizontal at the specified distance from the EUT. The center of the loop is 1 m above the
ground. for measurement above 30MHz, the Trilog Broadband Antenna or Horn Antenna was located
3m from EUT, Measurements were made with the antenna positioned in both the horizontal and
vertical planes of Polarization, and the measurement antenna was varied from 1 mto 4 m. in height
above the reference ground plane to obtain the maximum signal strength.

(4) Below pre-scan procedure was first performed in order to find prominent frequency spectrum
radiated emissions from 9kHz to 40GHz:

(a) Scanning the peak frequency spectrum with the antenna specified in step (3), and the EUT was
rotated 360 degree, the antenna height was varied from 1m to 4m (Except loop antenna, it’s fixed 1m

above ground.)

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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(b) Change work frequency or channel of device if practicable.
(c) Change modulation type of device if practicable.
(d) Change power supply range from 85% to 115% of the rated supply voltage
(e) Rotated EUT though three orthogonal axes to determine the attitude of EUT arrangement
produces highest emissions.
Spectrum frequency from 9kHz to 40GHz (tenth harmonic of fundamental frequency) was
investigated, and no any obvious emission were detected from 9kHz to 30MHz and 18GHz to
40GHz, so below final test was performed with frequency range from 30MHz to 18GHz.

(6) The emissions from 9kHz to 1GHz were measured based on CISPR QP detector except for the
frequency bands 9-90kHz, 110-490kHz, for emissions from 9kHz-90kHz,110kHz-490kHz and above
1GHz were measured based on average detector, for emissions above 1GHz, peak emissions also

be measured and need comply with Peak limit

(7) The emissions from 9kHz to 1GHz, QP or average values were measured with EMI receiver with

below RBW
Frequency band RBW
O9kHz-150kHz 200Hz
150kHz-30MHz 9kHz
30MHz-1GHz 120kHz

(8) For emissions above 1GHz, both Peak and Average level were measured with Spectrum Analyzer,
and the RBW is set at 1MHz, VBW is set at 3MHz, Peak detector for Peak measure, RMS detector

for AV value
7.3 TEST SETUP
: !
EUTh— 3m — .
__________ - Amplifier
E ]
15m
Turntable 1m to 4m Spectrum
il ) Analyzer
——— 1 .
Ground Plane J /
Coaxzial Cable

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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7.5 TEST RESULTS

7.5 Original test data
U-NII-1 802.11a left side

{Prototype - Limited Sale Allowed)

a\rg Type: Leg-Pwr
PNO: Fast o THg:Fres Run AvgJHald:> 100/100
IFGainLow #Arten: 30 dB CE J
Mkr1 5.149 8 GHz
-30.748 dBm

e = T e S e e e e

Start 5.0000 GHz Stop 52000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
STATUS

U-NII-1 802.11a Righ side

A.\rg Type: Leg-Pwr
PHO: Fagt 50 Trigi Free Run HAwgHeld;= 1007100
IFGaimLovr #Adten: 30 dB
Mkr1 5.351 32 GHz
-47.941 dBm

r1 5.351320000000 GHz

R 06 dB
Rel 20.50 dEm

Trace 1Pass

Rt b P o b o st Jat s

Start 5.2200 GHz Stop 3.5000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms {1001 pts)
ETATUS

Was 6 Query INTERRURTED

Flux Compliance Service Laboratory
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U-NII-3 802.11a left side

{Prototype - Limited Sale Allowed)

Aug Type: Log-Pver

PHO: Fast 5ot Trig: Free Run AvglHeld:> 1004100
IFGain:L ave dhrren: 30 4B |
MKr1 5.622 655 GHz
-47.467 dBm

Re!
Ref 20.50 dBm
Trace 1

AT At et gt

ket

Start 5.3500 GHz Stop 5.7650 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
WEG ) Query INTERRUPTED

U-NII-3 802.11a right side

(Protetype - Limited Sale Allowed)

! Agilent Spectrum Analyzer - Swept SA
vy Type: Leg-Prr
Trig: Free Run AvgHold:» 100100

#hrtan: 30 4B
Wikr1 5.932 920 GHz
49,110 dBm

A e oy e

Start §.80500 GHz Stop 6.00000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00ms (1001 pts)
WsG 623 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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U-NII-1 802.11n(HT20) left side

(Prototype - Limited Sabe Allmwed)

T Apilent Spectrum Analyzer - Swept SA
g R L RE NG 3
Marker 1 5.149200000000 GHz Avg Type: Log-Frr
PHO: Fast oo Trig: Free Run AvglHold:= 1001100
1FGain:Low #httan: 30 4B
Mkr1 5.148 2 GHz
-29.795 dBm

5 dB
Bm

R 05
Ref 20.50 d
Trace 1

¥
farle

! e
T e T

Start §5.0000 GHz Stop 5.2000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #S5weep 1.00ms (1001 pts)
W5G £33 Query INTERRUPTED

U-NII-1 802.11n(HT20) Right side

(Prototype - Limited Sale Allrwed)

T Agilent Spectrum Analyzer - Swept SA

Bvg Type: Log-Pwr
PHO: Fast o Trig:Free Run Avg|Hald:> 100M00
IF Gaim:Laowe #hrtan: 30 4B
MKr1 5.411 52 GHz
~47.867 dBm

Useallctaebipecnprgaiteg R o P e P

Start 5.2200 GHz Stop 5.5000 GHz
#Res BW 1.0 MHz #HYBW 3.0 MHz #5weep 1.00ms (1001 pts)

WEG 3 Query INTERRUPTED

Flux Compliance Service Laboratory
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U-NII-3 802.11n(HT20) left side

{Prototype - Limited Sale Allowed)

lent Spectrum Analyzer - Swept SA
RF ]
0000 GHz Aug Type: Log-Pwr
PHO: Fast o) Trig: Free Run AvglHold:> 1001100
IFGainl ow #Atren: 30 dB
Wkr1 5.415 570 GHz
-49,122 dEm

R 3
Ref 20.50 dBm
Trace 1FPass

B Y

Start 5.3500 GHz Stop 5.7650 GHz
#Res BW 1.0 MHz #HYBW 3.0 MHz #Sweep 1.00ms (1001 pts)
WeS ) Query INTERRUPTED

U-NII-3 802.11n(HT20) Right side

trum Analyzer - Swept A (Prototype - Linited Sale Aliowed)
RF T [
0000000 GHz
P o Trig: Fres Run
#Artan: 30 4B

Mkr1 5.853 200 G

-48,961 dBm

Bvg Type: Leg-Pwr
AvglHeld:> 100100

eh J '1

.'11
s
R o W I A M et o

Start §.80500 GHz Stop 6.00000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
WsG 623 Query INTERRUPTED

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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U-NII-1 802.11n(HT40) left side

{Prototype - Limited Sale Allrwed)

T Agilemt Spectrum Analyzer - Swept SA
00 Pug Type: Log-Pver
PNO: Fast 0 1rg:Fres Run AvglHald:> 100/00
IFGainLowe #Artan: 30 4B L€ |
Ref Offset 0.6 dB MKr1 5.145 36 GHz
Ref 20.50 dBm -27.978 dBm

Trace 1

Start 5.0000 GHz Stop 5.2300 GHz
#Res BW 1.0 MHz #YBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
STATUS

wEd (3 Query INTERRUPTED

U-NII-1 802.11n(HT40) Right side
{Pratolype - Limited Sabe Allowed)

T Agient § pectrum hnalyzer - Swept SA
ype: Log-Pwr

Marker 1 Avg
PNO: Fast 0 Trig: Free Run AvgHeld:>100M00
IFGaln:Low #Attan: 30 dB

Mkr1 5.354 30 GHz
Ref Offset 0.5 dB
Ref 20.50 dBm -46.962 dBm

Trace 1

Ll L EH EETE RN

Start 5.1900 GHz Stop 3.5000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
STATUS

wes (3 Query INTERRUPTED

Flux Compliance Service Laboratory
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U-NII-3 802.11n(HT40) left side

T Agibent Spectrum Analyzer - Swept SA {Piatolype - Limited Sabe Allowed)
[ Ay Type: Leg-Pwr
FHO: Fast 5 1rig-Free Run Avg|Hald:>100M00 o
IFGaln:Lowr #httan: 30 4B e (AR
Mkr1 5.697 4 GHz
-36.414 dBm

ot
Rel 20.50 dEBm

Trace 1Pass

TR = Py TR R P

Wttt tarnah s

Start 5.5000 GHz Stop 5.8000 GHz
#Res BW 1.0 MHz #VYBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
STATUS

wES g Query INTERRUPTED

U-NII-3 802.11n(HT40) Right side

A\rg Type: Log-Pyr
: oy Trig: Free Run AvgHeld:= 10000
Wi " #bttan: 30 B
o Mkr1 5.987 256 GHz
Ref Offset 0.5 dB
Ref 20.50 dEm -48.394 dBm

Trace 1

ki e "'"Lﬂn

:
L, Jappad i Irl"‘ﬁ"'ﬂu Wit R EORTT,

Stop 6.0000 GHz

Start 5.7500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
ETATUS

wes €3 Query INTERRUPTED

Flux Compliance Service Laboratory
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U-NII-1 802.11ac(HT20) left side

{Protalype - Limited Sabe Allmsed)

T Agllent Spectium bnalyzer - Swept SA
RL RE 2 o
Avyg Type: Log-Pywr

Marker 1 5.144000000000 GHz
P a0 Trig: Free Run AxvgHeld:>W00M00
IFGaimLowr #httan: 30 4B
. Mkr1 5.144 0 GHz
Ref Offzet 0.5 dB
Ref 20.50 dBm -35.218 dBm

Trace 1Pass

b el Vi i

Start 5.0000 GHz Stop 5.2000 GHz
#Res BW 1.0 MHz #WVBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
STATUS

WsG ) Query INTERRUPTED

U-NII-1 802.11ac(HT20) Right side

Swept 5A
Avyg Type: Log-Pwr

B 0 Trig: Free Run AwgHold:> 100100
W Caniow " #8tten:30 4B
Mkri1 5.371 0 GHz
-48.167 dBm

1000000000 GHz

Ref ( 5 dB
Ref 20.50 dBm
Trace 1

A bbb o A LEr

Start 5.2000 GHz Stop §.5000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00ms (1001 pts)
W5G 3 Query INTERRUPTED

Flux Compliance Service Laboratory
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U-NII-3 802.11ac(HT20) left side
{Piotolype - Limite d Sabe Allowed)

T Agllent Spectium bnalyzer - Swept SA
Avg Type: Leg-Prwr

FF G A 5
Trig: Free Run Avg[Held:>W00M00
rer GRUELE

FHO: Fast T30
IFGaimLovr #Atten: 30 48 |
MKkr1 5.457 900 GHz
-48.159 dBm

Ref [ 05 dB
Ref 20.50 dBm
Trace 1

o e Jj A A

Start 5.3500 GHz Stop 5.7650 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
ETATUS

wsa g3 Query INTERRUPTED

U-NII-3 802.11ac(HT20) Right side

- Limited Sale Allowed)

Fu-.' Type: Log-Pur
ast o Trig: Free Run AvalHeld:> H00M00
#Aiten: 30 <B
a 0 Mkr1 5.943 060 GHz
Ref Offset 0.5 dB
Ref 20.50 dBm -48.467 dBm

Trace 1 Pass

P T o v —— EPOMPA WU | |

Start 5.80500 GHz Stop 6.00000 CHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
STATUS

wsa €3 Query INTERRUPTED

Flux Compliance Service Laboratory
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U-NII-1 802.11ac(HT40) left side

(Prototype - Limited Sale Allrwed)

T Agilent Spectrum Analyzer - Swept SA
[ 10 A "
. 149960000000 GHz FAug Type: Log-Frir
PNO: Fast 0 TrigiFree Run AvgHeld:> 100r100
IFGaim:Lowr #Atren: 30 dB

L
Marker 1 5

R 05dB ek
Ref 20.50 dBm 5.802 dBm

Trace 1 Pass

)_-H.n.-f'ulp--dt .ﬂ.—-—t"dr;‘r«“‘
! \ 1
1

Start 5.0000 GHz Stop 5.2300 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz #Sweep 1.00ms (1001 pts)
STATUS

wsa g3 Query INTERRUPTED

U-NII-1 802.11ac(HT40) Right side

T hgilent Spectrum Analyzer - Swept 5A {Protolype - Limited Sale Allowed)
Avg Type: Log-Pwr

L FL (3 10 A
1 5.354300000000 GHz
Trig: Frees Run AvgHeld:=100M00

m
Fé'ﬂi.fl?:. = #Atten: 30 4B
Mkr1 5.354 30 GHz
-49.662 dBm

Ref Offset 0.5 dB
Ref 20.50 dEm

ace 1

rhaph

i { PUSTTTA P LT T B

Start 5.1900 GHz Stop 3.5000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms {1001 pts)
STATUS

WsG 23 Query INTERRUPTED

Flux Compliance Service Laboratory
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U-NII-3 802.11ac(HT40) left side

Avg Type: Log-Pwr
PHO: Fast S0 Trig: Fres Run AuwgHald:=100/M00
|FGainLowr #Atten: 30 4B
Mkr1 5

-48.508 dBm

Y o g

R ) T8, o e

Start 5.5000 GHz Stop 5.8000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
ETATUS

MEd mOuery INTERRUPTED

U-NII-3 802.11ac(HT40) Right side

- Limited Sale Allowad)

BAug Type: Log-Pwr
AvgHold:>100M100

76000000000 GHz S
|€ca|n.1ﬁ > garten: 30 dB

Mkr1 5.976 00 GHz

-47.850 dBm

Ref Offset 0.5 dB
Ref 20.50 dEBm

Trace 1

Start 5.7500 GHz Stop 6.0000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #S5weep 1.00 ms (1001 pts)

W5G €9 Query INTERRUPTED

Flux Compliance Service Laboratory
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U-NII-1 802.11ac(HT80) left side
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L] f 16 AL
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U-NII-1 802.11ac(HT80) Right side
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Avg|Hold->100/100
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U-NII-3 802.11ac(HT80) left side
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i Keymight Spectrum Amalizer - Saept SA
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-41.380 dBm
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Ref 20.50 dBm

Trace 1P

il

Stop 6.0000 GHz
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U-NII-3 802.11ac(HT80) Right side
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8. Duty Cycle

8.1 TEST REQUIREMENT
47 CFR Part 15C 15.407 and 789033 D02 General UNII Test

Procedures New Rules W02r01(December 14, 2017), Section (B)
ANSI C63.10: 2013

8.2 TEST PROCEDURE
(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

7.3 TEST SETUP

.le 1

Spectrum Analayzer EUT

Flux Compliance Service Laboratory
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8.4 TEST RESULTS

Page 73 of 86

802.11a mode
channel On time(ms) Period{ms) Duty Cycle(%)
36 100 100 100
52 100 100 100
149 100 100 100
802.11n(HT20) mode
channel On time(ms) Period{ms) Duty Cycle(%)
36 100 100 100
52 100 100 100
149 100 100 100
802.11n(HT40) mode
channel On time(ms) Period{ms) Duty Cycle(%)
38 100 100 100
54 100 100 100
151 100 100 100
802.11ac(HT20) mode
channel On time(ms) Period{ms) Duty Cycle(%)
36 100 100 100
52 100 100 100
149 100 100 100
802.11ac(HT40) mode
channel On time(ms) Period(ms) Duty Cycle(%)
38 100 100 100
54 100 100 100
151 100 100 100
802.11ac(HT80) mode
channel On time(ms) Period{ms) Duty Cycle(%)
42 100 100 100
58 100 100 100
155 100 100 100

Flux Compliance Service Laboratory
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9 RADIATED EMISSION MEASUREMENT

9.1 RADIATED EMISSION LIMITS
In any 100 kHz bandwidth outside the operating frequency band. In case the emission fall within
the Restricted band specified on Part15.205(a)&209(a) limit in the table and according to ANSI
C63.10-2013 below has to be followed
LIMITS OF RADIATED EMISSION MEASUREMENT (0.009MHz - 1000MHz)

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

For Radiated Emission

Spectrum Parameter Setting
Attenuation Auto
Detector Peak/AV
Start Frequency 1000 MHz(Peak/AV)
Stop Frequency 10th carrier hamonic(Peak/AV)
RB / VB (emission in restricted
band) PK=1MHz / 1MHz, AV=1 MHz /10 Hz

Flux Compliance Service Laboratory
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9.2 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency 0.009MHz up
to 1GHz,and above 1GHz.

b. The EUT was placed on the top of a rotating table 0.8 meters (above 1GHz is 1.5 m) above the
ground at a 3 meter anechoic chamber test site. The table was rotated 360 degrees to
determine the position of the highest radiation.

c. The height of the equipment shall be 0.8 m(above 1GHz is 1.5 m); the height of the test
antenna shall vary between 1 m to 4 m. horizontal and vertical polarizations of the antenna are
set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then QuasiPeak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported
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9.3 TESTSETUP

(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenna

EUT
—am_

—
| (.
Spectrum

Ground Plane J Coaxial Cable Analyzer

(B) Radiated Emission Test-Up Frequency 30MHz~1GHz

Turntable ) 4
t
\ m o dm
Spectrum

Analyzer

Coasial Cable
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EUTe—F — 2m —
| Amplifier

Turntable 1 to dm Spectrum

Analyzer

Coasial Cable

Ground Plane J
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9.4. TEST RESULTS
(9KHz-30MHz)

Temperature: 22.7C Relative Humidity:  |61%
Test Voltage: DC 5V Test Mode: /
Measurement Comect Extrapolatio Measurement Limits
Detector Margin
Frequency results dBpV S factor n factor results {calculated) | dBuY/m -
&@3m dB/m dB dBpvim @30m @30m
Measurement Correct | Extrapolatio Measurement
(MHz) Detector Limits Margin
results factor n factor results (calculated)

U-MNII-1:802.11a 5180MHz

6.021 2534 ap 2184 40.00 718 2054 -22.38
15.730 25.36 ap 21.35 40.00 6.71 29.54 -22.83
25680 2518 apP 2067 40.00 5.85 29.54 -23.69

U-MNII-1:802.11n20 5180MHz

6.021 25630 ap 21.84 40.00 714 2054 -22.40
15.730 2512 ap 21.35 40.00 6.47 2054 -23.07
25680 2534 QP 2067 40.00 6.01 29.54 -23.53

U-NII-1:802.11ac 20 5180MHz

6.021 2552 ap 2184 40.00 7.36 2054 -22.18
15.730 24 85 ap 21.35 40.00 6.20 2054 -23.34
25.680 2516 ap 20.67 40.00 5.83 29.54 -23.71

U-NII-1:802.11n40 5190MHz

6.021 2563 apP 21.84 40.00 747 29.54 -22.07
15.730 24 .87 ap 21.35 40.00 6.22 2054 -23.32
25680 24 56 ap 2067 40.00 5.63 2054 -23.91

U-MNII-1:802.11ac40 5190MHz

6.021 2561 apP 21.84 40.00 7.45 29.54 -22.09
15.730 2520 ap 21.35 40.00 6.55 2054 -22.99
25 680 24 97 ap 2067 40.00 5.64 2054 -23.90

U-NII-1:802.11acB0 5210MHz

6.021 25.10 ap 21.84 40.00 5.94 29.54 -22.60
15.730 24 52 apP 21.35 40.00 5.87 29.54 -23 67
25 680 24 B5 ap 2067 40.00 5.32 2054 -24 .22
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Measurement Comect Extrapolatio Measurement Limits
Detector Margin
Frequency results dBpV S factor n factor results {calculated) | dBuY/m -
&@3m dB/m dB dBpvim @30m @30m
Measurement Correct | Extrapolatio Measurement
(MHz) Detector Limits Margin
results factor n factor results (calculated)

U-NII-3 802 11a 5745MHz

6.021 24 57 ap 2184 40.00 6.41 2054 -2313
15.730 2515 QP 21.35 40.00 6.50 29.54 -23.04
25680 25649 apP 2067 40.00 6.36 29.54 -23.18

U-MII-2 802.11n20 5745MHz

6.021 24 58 ap 2184 40.00 6.42 2054 -23.12

15.730 2543 ap 21.35 40.00 6.78 29.54 -22.76

25680 24 25 apP 2067 40.00 492 29.54 -24 62
U-NII-3 802 11ac 5745MHz

6.021 2417 ap 2184 40.00 6.01 2054 -2353

15.730 2534 ap 21.35 40.00 6.69 2054 -22.85

25680 24 38 QP 2067 40.00 5.05 29.54 -24 .49

U-NII-3 802.11n40 5755MHz

6.021 2450 ap 2184 40.00 6.34 2054 -23.20
15.730 24 64 ap 21.35 40.00 5.99 2054 -23.55
25680 24 36 ap 2067 40.00 5.03 2054 -24 .51

U-NII-3 802.11ac40 5755MHz

6.021 2528 apP 21.84 40.00 712 29.54 -22.42
15.730 2437 ap 21.35 40.00 572 2054 -23.82
25 680 2419 ap 2067 40.00 4.86 2054 -24 68

U-NII-3 802.11acB0 5775MHz

6.021 2513 aP 2184 40.00 6.97 2954 22 57

15730 24 57 aP 2135 40.00 592 29 54 2362

25 680 25 16 aP 2067 40.00 583 29 54 2371
Note:

The ampilitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.
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(30MHz~40GHz) Restricted band and Spurious emission Requirements

FCC Part

. Tum | RXAntenna 15.407/209/205
Frequency I;eegai\:]er Detector table Cc;;rg:;?d Corrected
g Angle | Height | Polar Amplitude Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (HV)| (dB) | (dBuVim) | (dBuVvim) | (dB)

802.11a U-NII-1 Low Channel 5180MHz

22345 39.99 QP 242 12 H -11.62 28.37 46.00 -17.63
22345 3521 apP 57 1.3 \ -11.62 23.59 46.00 -22.41
4500.37 49.00 PK 109 1.8 H -2.03 46.97 74.00 -27.03
4500.37 45.66 Ave 109 1.8 H -2.03 43.63 54.00 -10.37
10360.00 41.87 PK 359 1.3 H 533 47.20 74.00 -26.80
10360.00 36.00 Ave 359 1.3 H 5.33 41.33 54.00 -12.67
802.11a U-NII-1 Middle channel 5200MHz
22345 40.79 QP 286 12 H -11.62 2917 46.00 -16.83
22345 34.59 QP 164 12 v -11.62 2297 46.00 -23.03
4531.52 50.05 PK 246 1.8 H -1.94 4811 74.00 -2589
4531.52 44 98 Ave 246 1.8 H -1.94 4304 54.00 -10.96
10400.00 42.05 PK 110 1.6 H 521 4726 74.00 -26.74
10400.00 36.17 Ave 110 1.6 H 521 41.38 54.00 -12.62

802.11a U-NII-1 High channel 5240MHz

22345 39.33 QP 308 1.5 H -11.62 2771 46.00 -18.29
22345 35.16 QP 48 1.8 v -11.62 2354 46.00 -22.46
4502.74 49.98 PK 208 1.7 H -2.24 4774 74.00 -26.26
4502.74 43.84 Ave 2098 1.7 H -2.24 41.60 54.00 -12.40
10480.00 42.03 PK 118 14 H 514 4717 74.00 -26.83
10480.00 3542 Ave 118 14 H 5.14 4056 54.00 -13.44
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FCC Part

Frequency I;eceijuer Detector t-gll:)rlg s Corrected Corrected 1540712097205

eading Angle | pei Factor | amplitude | i -
g Height | Polar p Limit Margin

(MHz) (dBuV) | (PK/IQP/Ave) | Degree | (m) | (HW) (dB) (dBuV/m) | (dBpVim) | (dB)

802.11a U-NII-3 Low Channel 5745MHz
223.45 39.11 QP 339 14 H -11.62 27.49 46.00 -18.51
223 45 3384 QP 97 20 W -11.62 2222 46.00 2378
4504 10 49 22 PK 114 13 H 206 47 16 74.00 -26.84
4504 .10 44 02 Ave 114 1.3 H -2.06 41.96 54.00 -12.04
11490.00 43.05 PK 327 15 H 593 4898 74.00 -25.02
11490.00 37.22 Ave 327 15 H 593 4315 54.00 -10.85
802.11a U-NII-3 Middle channel 5785MHz
223.45 37.86 QP 197 12 H -11.62 26.24 46.00 -19.76
223.45 33.33 QP 359 1.1 Vi -11.62 21.71 46.00 -24 29
4505 .68 49 64 PK 301 1.1 H -2.03 47 61 74.00 -26.39
4505 .68 44 19 Ave 301 1.1 H -2.03 42 16 54.00 -11.84
11570.00 42.39 PK 67 12 H 5.81 48.20 74.00 -25.80
11570.00 3703 Ave 687 12 H 581 42 84 54 00 -11.16
802.11a U-NII-3 High channel 5825MHz
22345 36.43 QP 134 1.3 H -11.62 24 81 46.00 -21.19
22345 3358 QP 238 1.1 \ -11.62 21.96 46.00 -24.04
4506 .47 4990 PK 27 12 H -1.84 48.06 74.00 -2594
4506 .47 45 26 Ave 27 12 H -1.84 4342 54.00 -10.58
11650.00 40 65 PK 188 15 H 584 46.49 74.00 -27 51
11650.00 36.39 Ave 188 15 H 584 4223 54.00 -11.77
Note:

All model are tested. Only show worst data on report.
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10 CONDUCTED EMISSION TEST

10.1.1 POWER LINE CONDUCTED EMISSION LIMITS
Operating frequency band. In case the emission fall within the restricted band specified on Part

207(a) limit in the table below has to be followed.

Conducted Emissionlimit (dBuV)
FREQUENCY (MHz) :
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.50-5.0 56.00 46.00
5.0-30.0 60.00 50.00
Note:

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
9 kHz

IF Bandwidth

Flux Compliance Service Laboratory
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10.2 TEST PROCEDURE

a. The EUT was 0.8 meters from the horizontal ground plane and 0.4 meters from the vertical
ground plane with EUT being connected to the power mains through a line impedance
stabilization network (LISN). All other support equipments powered from additional LISN(s).
The LISN provide 50 Ohm/ 50uH of coupling impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. /O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

10.3 TEST SETUP
/ Vertical Reference
Ground Plane / Test Receiver
—~— L1
0 00O
40cm Ut o Mo 000
80cm
|LISNh
Ll Ll N
IN L

\ Horizontal Reference
Ground Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

10 .4 TEST RESULT

Temperature: 221 °C Relative Humidity:  |56%
Test Voltage: 120V/I60HZ Phase: L/N
Test Mode: ON
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L-line
100.0 dBw¥Y
Lirnit: _
ANG:

40

| Jrl._ . n 'l—,\ . -'\"\)I'"-\.',‘ - . ak
b f Y v_fluk.‘f.ﬂurmj\rﬂﬁ 'Il'mul"}"'l‘r"j“Mlur'l\v"l..‘_w'r\f u_‘.upﬂ LM«F""NN»A“-M \W b, pe

AVG

20
0.150 05 {(MHz) 5 30.000
Frequency | Reading Level (Correct Factor |Measure-ment Limits Margin
(MHz) (dBuv) (dB) (dBpVv) (dBpVv) (dB) Remark
0.1580 4842 9.74 58.16 65.56 -7.40 QP
0.1580 34.01 9.74 4375 55.56 -11.81 AVG
0.5140 33.78 9.75 4353 56.00 -12.47 QP
0.5140 19.98 9.75 2973 46.00 -16.27 AVG
1.3340 3412 9.76 4388 56.00 -12.12 QP
1.3340 17.99 9.76 2775 46.00 -18.25 AVG
2.8699 32.59 9.86 4245 56.00 -13.85 QP
2.8699 19.45 9.86 2931 46.00 -16.69 AVG
16.1858 35.24 10.1 4535 60.00 -14.65 QP
16.1858 25.66 10.1 3577 50.00 -14.23 AVG
24 9377 30.74 10.65 41.39 60.00 -18.61 QP
24 9377 26.02 10.65 3667 50.00 -13.33 AVG
Remark:
1. All readings are Quasi-Peak and Average values.
2 Factor = Inserfion L 0ss + Cable | 0ss

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http:/Awww.FCS-lab.com




_—_-\\

'_‘\h=’ Page 85 of 86 Report No.: FCS202008046W03
N-line
100.0 dBuV
Limit. ~— —
AVG:
peak
avn
-20
0.150 05 (MHz) 5 30.000
Frequency | Reading Level (Comect Factor (Measure-ment Limits Margin

(MHz) (dBpV) (dB) (dBpV) (dBpV) (dB) Remark
0.1580 45.80 9.75 58.55 635.56 -7.01 QP
0.1580 3273 9.75 4248 55.56 -13.08 AVG
0.2179 40.46 9.76 50.22 62.89 -1267 QP
0.2179 30.56 9.76 4032 52.89 1257 AVG
0.4097 34.03 9.74 4377 57.65 -13.88 QP
0.4097 23.51 9.74 33.25 47.65 -14.40 AVG
14737 32.19 9.74 41.93 56.00 -14.07 apP
11737 21.51 974 3125 46.00 -14.75 AVG
2.8580 32.23 9.82 4205 56.00 -13.95 QP
2.8580 2229 9.82 2n 46.00 -13.89 AVG
25.0020 34.93 10.72 4565 60.00 -14.35 QP
25.0020 27.35 10.72 3807 50.00 -11.93 AVG

Remark:

1. All readings are Quasi-Peak and Average values.

2. Factor = Insertion Loss + Cable Loss.
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11. ANTENNA REQUIREMENT

11.1 STANDARD REQUIREMENT

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

11.2 RESULT
The antennas used for this product are PIFA antenna and other than that furnished by the responsible
party shall be used with the device, the maximum peak gain of the transmit antenna is 1.5.dBi.

# K %O SXEND OF THE REPORT 3% 3¢ 3% 3% 3%
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